
 
 
 

Science and Technology Program Report No. 157 

 

Oil and Gas Produced Water 
Management and Beneficial Use 
in the Western United States 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

U.S. Department of the Interior 
Bureau of Reclamation     September 2011 



 

REPORT DOCUMENTATION PAGE Form Approved 
OMB No.  0704-0188 

Public reporting burden for this collection of information is estimated to average 1 hour per response, including the time for reviewing instructions, searching existing data sources, gathering and maintaining 
the data needed, and completing and reviewing this collection of information.  Send comments regarding this burden estimate or any other aspect of this collection of information, including suggestions for 
[...]
tank that is constantly supplied with compressed air and one that injects 
compressed air directly into a pressurized pipeline adding fine air bubbles into the 
flowing water (AWWA 2005).   

Diffusion type aerators are similar to pressure aerators but are designed to allow 
air bubbles to diffuse upward through the tank of water to help produce 
turbulence and mixing (AWWA 2005).   

Mechanical aerators use a motor driven impeller to achieve air mixing.  
Occasionally, it also is used in combination with an air injection device 
(AWWA).   

Air stripping is a proven and widely used technology, able to be a low profile 
addition to a treatment process, with a high contaminant removal efficiency 
(> 99% ) (U.S. Army Corp of Engineers, 2001).  Air stripping systems must be 
properly designed to provide the proper air and water balance to prevent flooding 
or excess air flow (U.S. Army Corp of Engineers, 2001); scaling, and biological 
fouling may impact the performance of the air stripper. 

7.1.9 Surfactant Modified Zeolite Vapor Phase Bioreactor 
Zeolites are naturally occurring hydrated aluminosilicates with a large surface 
area.  Because of the natural shape and size of zeolites, they are suitable for flow 
through applications or media for fluidized beds.  Treatment of zeolites with 
cationic surfactants changes the surface chemistry of the zeolites, allowing them 
to absorb nonpolar organic solutes.  These materials also are capable of cation or 
anion exchange; however, their usefulness as a desalination technology is 
questionable. 

A substantial amount of research has been conducted on using surfactant modified 
zeolites for organic chemical removal from produced water.  This research 
suggests that this process is a promising produced water treatment technology 
(Ranck, Bowman et al. ; Bowman 2003; Altare, Bowman et al. 2007). 



 

78 

7.1.10 Constructed Wetlands 
One of the major benefits of constructed wetlands is that these systems have low 
construction and operating costs.  The estimated cost of constructed wetlands 
treatment is $0.01 to $0.02 per bbl.  However, these systems are not efficient and 
the treatment rate is slow compared to other technologies.  The average lifespan 
of a constructed wetland is approximately 20 years (Shutes, 2001). 

A study was conducted to look at a hybrid reverse osmosis (RO) constructed 
wetland system for produced water treatment.  This study showed that, while RO 
removes the majority of organic and inorganic constituents, it does not 
sufficiently remove dissolved organic compounds.  These compounds were 
removed by the constructed wetland.  Toxicity tests were conducted with a few 
different types of bacteria.  All species of bacteria experienced a greater survival 
rate with water that had been passed through the constructed wetland.  Many 
water quality parameters were increased following the wetland construction, such 
as TDS and calcium.  SAR was decreased.  Boron removal was not addressed in 
this study, and mention was made that for irrigation, the levels of boron in the 
treated water may be too high (Murry-Gulde 2003). 

7.1.11 Granular Activated Carbon 
Granular activated carbon (GAC) can be used to remove the following 
contaminants from produced water:  mercury, cadmium, natural organic matter, 
BTEX compounds, synthetic organic chemicals—specifically benzo(a)pyrene,  
di(2-ethylhexyl)adipate, di(2-ethylhexyl)phthalate, hexachlorobenzene, dioxin, 
and radionuclides. 

For source water with a large amount of bacteria, pretreatment in the form of 
filtration and disinfection prior to carbon treatment may be required.  Filtration 
prior to GAC also may be required when dealing with high TSS waters. 

GAC has an extremely large amount of adsorption surface area, generally around 
73 acres per pound (acre/lb) (650 square meters per gram [m2/gram]) to 
112 acres/lb (1,000 m2/gram) (AWWA, 2005, Water Treatment Plant Design).  
GAC is made of tiny clusters of carbon atoms stacked upon one another and is 
produced by heating the carbon source (coal, lignite, wood, nutshells, or peat) in 
the absence of air, which produces a high carbon content material.  The 
adsorption isotherm for carbon and the source water will determine the total 
contaminant removal capacity.    

The physical removal of a contaminant by adsorption on to the carbon surface is 
done in the mass transfer zone.  Breakthrough is defined as the point at which the 
concentration of a contaminant in the effluent adsorption unit exceeds the 
treatment requirement (AWWA, 2005, Water Treatment Plant Design).  This 
breakthrough time is important to note so that treatment goals are not exceeded 
and that backwashing rates can be optimized.  Backwashing a GAC system 
follows the same general procedures as a conventional granular gravity filter 



 

79 

system.  The GAC typically will expand up to 75–100% in volume, but it may 
be only as much as 50% (AWWA, 2005, Water Treatment Plant Design).  Empty 
bed contact time is the volume of the empty bed divided by volumetric flow rate 
of water through the carbon.  A typical bed depth can contain up to 50% freeboard 
excess capacity beyond the designed capacity to allow for bed expansion during 
backwashing.  Surface loading rates, or the volume of water that is passing though 
a given area, typically range from 2–6 gallons per minute per square foot  
(5–15 meters per hour) (AWWA, 2005, Water Treatment Plant Design). 

Biological growth can be desirable within GAC, which results in what is known 
as biologically active carbon (BAC).   BAC can be beneficial by removing 
assimilable organic carbon (AOC) and other biodegradable compounds.  If it is 
intended to have BAC, the GAC filters typically are preceded by ozonation that 
breaks down the organic carbon into a more assimable form.  This process can 
enhance the overall contaminant removal of the GAC process.  However, the 
biological growth needs to be controlled with frequent backwashing (once every 
5 days).  The use of chlorine prior to the beds will not prevent growth, will 
produce DBPs that take up more GAC adsorption sites, and will make the carbon 
more brittle.  Disinfection is recommended after the GAC filters to prevent 
biological growth in the distribution system and to achieve the highest removal of 
AOC within the plant.  If biological growth is not controlled and anaerobic 
conditions develop, odor problems will occur, and undesirable organisms will 
begin to grow.  Significant head loss and shorter filter runs can occur with too 
much biological growth.  These two factors will be impacted even with beneficial 
biological growth and should be accounted for in GAC design (AWWA, 2005, 
Water Treatment Plant Design). 

Regular reactivation or replacement of carbon media is required.  If a GAC plant 
is large enough, regeneration can be done onsite, but it is typically performed off 
site.  Onsite regeneration is typically not effective unless the carbon exhaustion 
rate is larger than 910 kg/day (AWWA, 2005, Water Treatment Plant Design).   
Reactivation frequency is dependent on contaminant type, concentration, rate of 
water usage, and type of carbon used. Careful monitoring and testing to ensure 
contaminant removal is achieved is necessary around the time of startup and 
breakthrough.  Flushing is required if the carbon filter is not used for several days, 
and regular backwashing may be required to prevent bacterial growth (AWWA, 
2005, Water Treatment Plant Design). 

Disposal of spent media is typically the responsibility of the contractor providing 
the media replacement or reactivation service.  Backwash/flush water disposal is a 
required waste stream if it is included in the design of the filter (AWWA, 2005, 
Water Treatment Plant Design). 

Benefits: 
• Well established treatment technique 

• Suitable for many organic chemicals, NOM, and trihalomethanes (THMs). 



 

80 

• Suitable for home use. 

• Able to improve taste and odor and removes chlorine. 

Limitations: 
• Relatively expensive O&M cost for regeneration. 

• Effectiveness is based on contaminant type, concentration, rate of water 
usage, and type of carbon used. 

• Requires careful monitoring when nearing breakthrough times. 

7.1.12 Ultraviolet Disinfection 
Ultraviolet (UV) radiation disinfection is a popular form of primary disinfection 
because of its ease of use, no need of chemicals, and no formation of disinfection 
byproduct (DBP).  Water is pumped through a UV reactor, which is equipped 
with an array of UV lamps providing disinfection dosages of 30–50 megajoules 
per square centimeter.  As pathogens path through the reactor, they are 
inactivated.  They are exposed to the UV light for a predetermined period of time, 
depending on the desired level of disinfection.  UV reactors typically are closed 
channel for potable water treatment and are installed in open channel for 
wastewater treatment.  There are several types of UV lamps, with low pressure-
high output and medium pressure mercury vapor lamps being the most commonly 
used (Reclamation 2003).  The lamps are housed inside of quartz lamp sleeves in 
the reactor to protect the lamp from breaking.    

The mechanism of UV disinfection is inactivation through UV damage of the 
microorganism’s deoxyribonucleic acid (DNA) and/or ribonucleic acid (RNA).  
Removal of suspended solids from the feedwater to UV is important to avoid 
shielding of microorganisms from the UV by suspended solids.  This phenomenon 
is called “shadow effect.”  UV disinfection does not provide a disinfectant 
residual.  Therefore, addition of chlorine or chloramine as a secondary 
disinfectant might be required (Reclamation 2003).   

Disinfection is typically the last treatment step in most water treatment facilities, 
most suspended solids and/or dissolved ions, if any, should have been removed 
prior to disinfection.  No waste is generated in UV disinfection.  UV equipment 
including lamps must be properly checked to ensure they are working according 
to technical specifications.  The lamps age with time and require periodic 
replacement.  A cleaning system also must be installed on the lamp sleeves, 
because the sleeve itself reacts with compounds in water and would decrease the 
UV transmittance if they are not cleaned (Reclamation 2003).  This disinfection 
has a high capital cost; with the USEPA estimated cost as $0.13 per gpd. 



 

81 

7.1.13 Microfiltration/Ultrafiltration 
Microfiltration (MF) has the largest pore size (0.1–3 µm) of the wide variety 
of membrane filtration systems.  Ultrafiltration (UF) pore sizes range from  
0.01–0.1 µm.  In terms of pore size, MF fills in the gap between ultrafiltration 
and granular media filtration.  In terms of characteristic particle size, the 
MF range covers the lower portion of the conventional clays and the upper half 
of the range for humic acids.  This is smaller than the size range for bacteria, 
algae, and cysts, and larger than that of viruses.  MF also typically is used for 
turbidity reduction and removal of suspended solids, Giardia, and 
Cryptosporidium.  UF membranes are used to remove viruses, color, odor, and 
some colloidal natural organic matter (Technologies 2008).  Both processes 
require low transmembrane pressure (1–30 pounds per square inch [psi]) to 
operate, and both now are used as a pretreatment to desalination technologies 
such as reverse osmosis, nanofiltration, and electrodialysis but cannot remove salt 
themselves (Reclamation 2003). 

MF membranes can operate in either cross-flow separation as shown in figure 23 
and also dead-end filtration where there is no concentrate flow.  There are also 
two pump configurations, either pressure driven or vacuum-type systems.   

 

Figure 23.  Dead-end versus cross flow filtration. 

 
Pressure driven membranes are housed in a pressure vessel, and the flow is fed 
from a pump.  Vacuum-type systems are membranes submerged in 
nonpressurized tanks, and product water is extracted by a vacuum pump on 
the product side.  Typical recoveries can range from 85–95% (AWWA 2005).  
Flux rates range from 20–100 gallons per day per square foot depending on 
the application.  Backwash usually is used to clean the membranes, and it 
is carried out for short durations (3–180 seconds) in relatively frequent intervals 
(5 minutes to several hours) (AWWA 2005).  The frequency and duration of 
backwash depend on the specific application.  A clean in place (CIP) also 
can be performed as a periodic major cleaning technique.  Typical cleaning 
agents are sodium hypochlorite, citric acid, caustic soda, and detergents.  
They can be initiated manually and automatically controlled.  CIP is 



 

82 

initiated when backwashing and chemically enhanced backwash are not 
effective in restoring desirable performance (Reclamation 2003). 

Factors affecting membrane selection are: 

• Cost  

• Percent recovery 

• Percent rejection 

• Raw water characteristics 

• Pretreatment  

Factors affecting performance are: 

• Raw water characteristics 

• Pressure 

• Temperature 

• Regular monitoring and maintenance 

A self-backwashing 100-µm strainer is often used to protect the membranes and 
moderate particulate loading.  Depending on the raw water quality, a coagulant 
may be added to form pin-sized floc and help improve rejection (Reclamation 
2003). 

7.1.13.1  Ceramic MF/UF Membrane 
Ceramic UF and MF membranes are made from oxides, nitrides, or carbides of 
metals such as aluminum, titanium, or zirconium (Mulder 2003).  Ceramic 
membranes are much more resilient than polymeric membranes and are 
mechanically strong, chemically and thermally stable, and can achieve high flux 
rates.  Typically, a tubular configuration is used with an inside-out flow path, 
where the feed water flows inside the membrane channels and permeates through 
the support structure to the outside of the module.  These membranes typically are 
comprised of at least two layers—a porous support layer and a separating layer. 

Ceramic membranes are capable of removing particulates, organic matter, oil and 
grease, and metal oxides.  Ceramic membranes alone cannot remove dissolved 
ions and dissolved organics.  Precoagulation, injection of a chemical coagulant 
upstream from the membrane, improves removal efficiencies of dissolved organic 
carbon and smaller particulates.  As with conventional UF and MF, a strainer or 
cartridge filter is necessary as pretreatment for ceramic membranes. 

Numerous research studies have been conducted on using ceramic membranes to 
treat oil-containing wastewater and produced water (Faibish and Cohen 2001; 
Faibish and Cohen 2001; Konieczny, Bodzek et al. 2006; Lobo, Cambiella et al. 



 

83 

2006; Gutierrez, Lobo et al. 2008).  These research studies have shown that 
ceramic membranes perform better than polymeric membranes on oil-containing 
waters.  Ceramic membranes also have been employed commercially to treat oil 
produced water (Wallace 2005).  Ceramic membranes are employed as part of a 
large treatment train consisting of a multiple unit process at the Wellington Water 
Works to treat oilfield produced water.   

Energy requirements for ceramic membranes are lower than those required for 
polymeric membranes.  Infrastructure requirements for ceramic membranes are 
similar to other membrane processes and include a break tank for the feed water, a 
feed pump, a rack for holding the membrane modules, a chemical metering 
system if necessary, a tank for the filtrate water, and a pump and valves for the 
backwash and cleaning systems. 

Ceramic membranes have a higher capital cost than polymeric membranes.  The 
use of ceramic membranes is increasing as more research and pilot studies are 
conducted.  The capital cost of ceramic membranes will continue to decrease as 
they become a more widely used technology.  Ceramic membranes do require 
frequent backwashes; backwash waste will require disposal.  If ceramic 